CR by EMB Mfg.

WALLENSTEIN €2

EMB Manufacturing Inc.
4144 Boomer Line -St. Clements, On -NOB 2M0 -Canada
Ph: (519) 699-9283 -Fax: (519) 699-4146
www.wallensteincr.com

CR70 Diesel Series Trailer
Chipper Parts Manual

S/N 2E9US1112FSO10014 — 2E9US1119H010026

MODELS CR70D, CR70DB,
CR70TD & CR70TDB

CR70TD

Refer to the operators
manual for safe
operation and

maintenance 1061T120CR70D.TDRevB1PartsManual_Oct-2017
Rev # 230218




1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

Table of Contents

CR70 Diesel Variation Chart........................ 3
Bolt TOrque.......ccoeeiiiieeeeeccccceeeeeeeerrereeeeeeeeee 4
Hydraulic Fitting Torque............ccuueeeeveeeeeeennee 5
Wheel Lug Torque........cccceeeevveviviiciccccccccnnnee 5
Frame Detail - Tongue & Jack..................... 6
Frame Detail - Front...........cceueeeeeeeeeeeeeeeneennnns 7
Frame Detail - Reqr.........ccceeveeevnnneeeeeenennne. 8
Frame & Fender Assembly.................cc....... 9
Hub Assembly...........oeiiiiiiriirireicceeeeees 10
Brake Assembly...........ccoeeeiiiiiiiinirennnncnennn. 10
Engine Carriage.........eeeeeeeeeccccrvneeeeeeeennn. 11
Engine CR70D & CR70TD .........ccccuvveeeeerennnee 12
Engine Parts.......ccccovvmereeiiiiiiiiiiiinnnneeeeennn. 12
Engine Shroud - CR70D.............ccccvvveerrnne. 13
Engine Shroud - CR70TD.............ccceeeeeeeennnee. 14
Radiator Door & Shroud - CR70D............... 15
Radiator Door & Shroud - CR70TD.............. 16
Engine Access Door - CR70D..................... 17
Engine Access Door - CR70TD................... 18
Engine Shroud-Tank Side - CR70D............ 19
Engine Shroud-Tank Side - CR70TD........... 20
Pivoting Tank Base.........ccccceeeevunnenccnnnnnne. 21
Tank / Engine Shroud Assembily ............... 21
Tank / Shroud Assembly ............................ 22
Hydraulic Tank Assembily .............cccceeeeeeeee 23
Fuel Tank Assembly..........ccccoerrrivrrrnnnncnnnn. 24

Tank Door Assembly..........cccceeeeereivnennnnnnnnnn. 25
Discharge Chute ..........uuueeeeeevveereeereeennnnnnen, 26
Rotor Housing Front ...........cccovveeeeeiiiiicccnnnes 26
Rotor Housing Rear ........cccceevviviviiininnnnnnnnn. 27
Rotor Interlock Latch...........ccceeerrrrrnnnnnnnnnn. 28
Rotor Interlock Clutch ...................ccccee. 28
Rotor Assembly........ccouueeeieiiiiiiiirrcceeeeees 29
Pulley Shroud ..........covuiiiiriiciirereceeeeeennees 30
Hopper Top / Back View.........eeeeieeennnne 31
Hopper Front/ Bottom View......................... 32
Upper Roller Right Pivot Arm....................... 33
Upper Roller Left Pivot Arm...............ceeeeeeeee 33
Upper Roller Assembly.........cccouvveeeeiiiennnnne 34
Lower Roller Assembly ..........cccouuueeeiieennnnne 34
Hopper Roller Shrouding..............ccceeeeennnee. 35
Feed Table ...t 36
Feed Roller Control Detail................ccceee..... 37
Intellifeed Wiring Harness &........................ 38
Lights and Brakes Wiring Harness ............. 38
Intellifeed Wiring Diagram #262125........... 39
Hose Parts List ........eeeeeeeeeeeeeeeeeeneeeneennnenennnnnn. 40
Hydraulic Schematic ..............ccuueeeeeeeveennneee 41
Label Layout - List.........cceueeeeeeeeeeeeeeeeeeeeeneenes 42
Label Layout - Right Side .............cccceeeeeeeeee 43
Label Layout - Left Side........ccouvvvvrrciiennnnnne 44
Label Layout ... 45
ACCESSOIES......cccceeeeeeeeeeeieeeeeeeeeeeeeeeeeeeeeeeeeeens 46

Page 2 of 46

For threaded parts installation, refer to the torque charts in this manual.

Rev # 230218



1061T120CR70D.TDRevB1PartsManual_Oct-2017 CR by EMB Mfg.

Foreword
EMB Manufacturing has prepared this parts manual to assist customers in ordering quality OEM replacement parts.

Regular maintenance, and replacing old, worn or broken parts with the correct OEM parts, is essential in prolonging the
life of your EMB product. Please refer to this manual to identify replacement parts.

To order parts, please contact your dealer for further information. If your dealer is no longer available please go to our
website: http://www.wallensteinequipment.com and click on the Dealer Locator to find the nearest dealer.

All information contained in this parts manual is current as per the revision date at the bottom of the page. EMB reserves
the right to change product specifications at any time without notice.

If your product specifications differ from those contained in this manual, contact EMB Manufacturing for information.

Reproduction of this parts manual of any kind is prohibited without prior written permission from EMB Manufacturing.

For parts and information please contact your dealer. If your dealer is no longer available please go fo our
website: http://www.wallensteinequipment.com and click on "FIND A DEALER NEAR YOU" for information on @
local dealer.

| CR70 Diesel Variation Chart |

Option
CR Option Cross Diesel Turbo 3.0"Eye | 25/16
Referance Deisel Pintle Hitch
Coupler
CR70D X X
M| cr70DB X X
o
d
e
| CR70TD X X
CR70TDB X X

Poge 3 0of 46 For threaded parts installation, refer to the torque charts in this manual. Rev # 230218



1061T120CR70D.TDRevB1PartsManual_Oct-2017 CR by EMB Mfg.

Bolt Torque |
ENGLISH TORQUE SPECIFICATIONS
*

Bolt Bolt Torque
CHECKING BOLT TORQUE Diamter SAE 2 SAE 5 SAE 8

"A" (N.m) (Ib-ft) | (N.m) (Ib-ft) | (N.m) (Ib-ft)
Thetablesshownbelowgivecorrecttorque
values for various bolts and capscrews. 1/4" 8 6 12 9 17 12
Tighten all bolts to the_torques specified 5/16" 13 10 25 19 36 27
in chart unless otherwise npted. Ch(_ack 3/8" o7 20 45 33 63 45

tightness of bolts periodically, using

bolt torque chart as a guide. Replace 7/16" 41 30 72 53 100 75

hardware with the same strength bolt. 1/2" 61 45 110 30 155 115
9/16" 95 60 155 115 220 165
5/8" 128 95 215 160 305 220

3/4" 225 165 390 290 540 400

7/8" 230 170 570 420 880 650

1" 345 225 850 630 | 1320 | 970
SAE-2 SAE-5 SAE-8

e 0 Q 8

METRIC TORQUE SPECIFICATIONS
Bolt Bolt Torque*
Torque figures indicated above are valid Dla,,mﬁter 8.8 10.9
for non-greased or non-oiled threads A (Nm) (|b-ft) (N.m) (|b-ft)
and heads unless otherwise specified.
Therefore, do not grease or oil bolts or M3 0.5 04 1.8 1.3
I therwi ified
in this manual. When using locking |— 14 3 2.2 4.5 3.3
elements, increase torque values by 5%. M5 6 4 9 7
* Torque value for bolts and capscrews M6 10 / 15 11
are identified by their head markings. M8 25 18 35 26
M10 50 37 70 52
M12 90 66 125 92
M14 140 103 200 148
M16 225 166 310 229
M20 435 321 610 450
M24 750 553 1050 774
M30 1495 1103 2100 1550
M36 2600 1917 3675 2710
Y _ -~ =
(Mo ()
\ 8.8 / \N /
L <

Page 4 of 46 For threaded parts installation, refer to the torque charts in this manual. Rev # 230218



1061T120CR70D.TDRevB1PartsManual_Oct-2017 CR by EMB Mfg.

Hydraulic Fitting Torque |

Tightening Flare Type Tube Fittings =
Tube Nut Size Torque Recommended
1. Check flare and flare seat for defects Size Across Values Turns To Tighten
that might cause leakage. oD Flats (After Finger
Tightening)
2. Align tube with fitting before tighten- . .
ing. (in.) (in.) (N.m) (Ib-ft) (Flats) (Turn)
3. Lubricate connection and hand 3/16 7116 8 6 1 1/6
tighten swivel nut until snug. /4 /16 12 9 1 1/6
5/16 5/8 16 12 1 1/6
4. To prevent twisting the tube(s), use 3/8 1116 24 18 1 1/6
two wrenches. Place one wrench 172 7/8 46 34 1 1/6
on the connector body and with the o/8 1 62 46 1 1/6
second tighten the swivel nut to the 3/4 1-1/4 102 75 3/4 1/8
torque shown. 7/8 1-3/8 122 90 3/4 1/8

The torque values shown are based on
lubricated connections as in reassembly.

Wheel Lug Torque

It is extremely important safety procedure to apply .
and maintain proper wheel mounting torque on your Wheel Torque Requirements
trailer axle. Torque wrenches are the best method to Torque
assure the proper amount of torque is being applied | Wheel Size |  Unit 1st Stage | 2nd Stage | 3rd Stage
to a fastener. ] ft-lbs| 12-20 30-35 45 -55
_ 8 Nm 16 - 26 39-455 58.5-71.5
Wheel lugs should be torqued before first road use ftibs 50 - 55 35-20 50-60
and after each wheel removal. Check and re torque 12" Nml 26-325 455 - 52 65 - 78
after the first 16Km (10 miles), 40Km (25 miles), . .
and again at 80Km (50 miles). Check periodically 13" ft-Ibs 20-25 35-40 50 - 60
thereafter. Nm 26 - 32.5 455-52 65-78
. ft-Ibs 20-25 50 - 60 90 - 120
Note: Wheel lugs must be applied and maintained 14 Nml| 26-325 65-78 117 - 156
‘gt tf;e prcipzr torqlcjje Ieve_lts)ltogrevent loose whetgls, - fbsl 20-25 50 - 60 90-120
roken studs, and possible dangerous separation 15 Nml 26-325 65 - 78 117 - 156
of wheels from your axle.
16" ft-Ibs 20-25 50 - 60 90 - 120
«  Startalllugs by hand to prevent cross threading. Nm| 26-32.5 65-78 117 - 156
» Tighten lugs in sequence, per wheel lug torque
sequence chart. ] .
»  Thetightening of the fasteners should be donein !
stages. Following the recommended sequence, 4 3 6
tighten fasteners per wheel torque requirements 4 3
chart.
4
2 5
2 2
4 BOLT 5 BOLT 6 BOLT 8 BOLT

Wheel Lug Torque Sequence

Page 5 of 46

For threaded parts installation, refer to the torque charts in this manual.

Rev # 230218




CR by EMB Mfg.

1061T120CR70D.TDRevB1PartsManual_Oct-2017

14 ONP/E INN %4007 X8H }12¢1Z L

14 ONS/E INN 4007 X8H 1€¢¢LZ 9

V] ¢0GVY¢80} 404 JusWIPIdM 9B | E0GMZ801L l } ONP/L INN %007 X8H Leelz g

| [$Y00H geig om yim Aing AreaH yg X ,p/) ‘uleyd Ajajes 60€¢6Z 25 14 . X ONY/E 1108 XaH 0cL11Z 14

) sqle6e X .8/6-€ ‘deus Aiojes | z-60€26Z 0l 14 «} X N8/ 09 X8H 0l€1LZ €

b youmg Aiajes Aemexeaig €1L16Z 6 b .2/1-C X ONP/L ‘liod XeH Gehliz 4

) S410005) X 843 ¢ ‘apuid 129167 8 ) W/ X /€ ‘Jewwolg) Jagqgny ¢¢8¢9Z )
Ao uonduosag | "oN Med | al wog i) uondusseq | "oN Med | al W09

Rev # 230218

L [sql000z1 X 1189 ,91/5-Z “481dn0d YouH | 819167 Sl

14 ONS/S NN X007 X8H | 1922/Z 145

4 JbIE-) X ONG/S Nog XeH | £191/7 €l
fio uonduosaq | ‘oN Med

Ajuo gao2-y9 104

For threaded parts installation, refer to the torque charts in this manual.

Mobr '3 anbuoj - [Ib}ag dwibiy

Page 6 of 46



CR by EMB Mfg.

R w\\\
UsWwp|apA sisse : &"Q\
fuswpiom sisseuo aozuo] _ =
AN, :
@ + =2 2
ﬂ Q &,\.\\\\\\\\;\\\ 5\%
B S 5.
| 9 9|
0 W e '
= 7 A 4 - AT ||
h2C S -\\\v ; ® 9 ®
43 < ) M | By g

9

Rev # 230218

1061T120CR70D.TDRevB1PartsManual_Oct-2017

Beuseq suibug sog

, 9z A
Z VIS X ONp/L ‘Meiog aulyoe | 10£8./7 123
Z [speauyl (In4,9 x ONS/S ‘pug poy | 1969/7 13
w & ¥ J2/L-€ X ONS/S ‘llog ebewe] | 69z9/7 0¢
f Z JIE X ONS/E ‘Nog ebuely | ££19/7 62
@ f 3 .8/G '1aysem Ivs | 191€/7 8z
/ f Z 092 X ONY/L N 18NN | 2962.27 1T
o [ ZLE X ONS/E N 1oAY | 6667.7 9z
hﬂwb 0L ONS/G N Y007 XeH | 1922.2Z Y2
& [ JPIE-L X ONS/G Hog XeH | 2191/Z [
o 3 JPIL X, pIE Pewwols) 1eqany | 22829z [
° [ W2/L ‘dweld aiip paziieqany | 618292 4
Z Jaquiy X punoy ‘q374a%en | 112192 1z
Z | >oeguado x punoy Jewwors | z0z19z 02
fo uonduosaq [ oN Med | al nog

juolq - Injo Qg awpi

For threaded parts installation, refer to the torque charts in this manual.

Page 7 of 46




1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

14 ONOL/G INN Wer | 12€2/7 04

v | 00.91/L) ‘dulejg asoH sjgnoa |  £96.7 (4 4 ONJL/G INNDOTX8H | 1222.Z 6€
4 o7 X ONOL/G ‘PIS PepealyL | |116.Z 8y 4 Il X p/€IBWWO0I9 J8qany | 28297 8¢
) WP/ X ONP/| ‘M3I0G BUIYOBN |  10€8/Z Ly b 40/} ‘dulel) auip pazusqany | 618297 L€
0l Jpb-L X ONg/) ‘Jiog ebueld [ 2619/7 14 4 dweyasuso | 10£19Z 9¢
4 .} X ONp/| ‘og 8bueld | 4119/7 14 Z | pey .z dwe7Jaxiely punoy @31 | 012192 Ge
(4 092 X ONp/L N 18AY | 2962.Z 144 & duwe7 g Jawwoig punoy | 702192 Ve
4 CLE X ONOL/S INNIBAY | /G62.Z (44 Z [ubrwny ‘ie] ‘dojg A0 .9 031 | ¥1119Z (4
4 ON9L/S NN WY | y162/Z [44 & 9/°9X¢/}-¢1dwwoig [eAQ | €01197 [43
0} | ONz/ ‘Inuyo0T abuely pajesss | 1952.7 Iy } 00140 ‘JUnop 8je|d 8susdl | #210901 €
Ao uonduasaq | ‘oN Med | al WOS Ao uopduasaq | ‘oN Med | al WOE

® ® & @

Ipay - [Ip}aqg 2w

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 8 of 46



CR by EMB Mfg.

SOl|qUIBSSE 8Yelq PUB gny Yim
o)0|dwod S8W0o Og} |67 :BION

14 48/G ‘Joysem 3IvS 191€1Z
14 ONS/G ‘INN %007 X8H 19¢¢LZ
8 ONZ/L ‘INN %907 X8H 1G¢ClZ
14 «0/1-G X ON8/S 1109 X8H 6q9l .7
8 « XONZ/I 1109 XeH 016117
4 uC/L-7UOG |IBIL [BIPBY QY1 1 H4G//S0CLS LIE16Z
| HY SAI0G2L X up/L-C X .01 ‘8)eig 0u}d3|3 611167
| H1SAI0GLL X p/L-C X0} “©elg 01j08|3 811167
Z JAiqwassy 8)91dwod ,/}-7U0g sqj0g.} X ,01 ‘Wniq oxeig 60,167
| | s33eig 930813 YA JH .95 X SAI00SE "BIXY X8I [IN4 OL# 0€116Z
4 JUSWIPISAA IIPM Jepusd | 01 M0}
| JUSWpP|SAA SIsseyd d0Ldd | 021LML90L
>«G :o_ua_._omcn_ ‘ON Jed

1061T120CR70D.TDRevB1PartsManual_Oct-2017

Alqwiassy Japuad 3 awpiy

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page ? of 46



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

Hub Assembly |

BOM ID

Part No. | Description

59

223202 | L44649 Cone, L44610 Cup

60

723205 | L68149 Cone and L68111 Cup

61

228202 | Seal, Single Lip

62

272931 | Lug Nut, 1/2NF

63

291708 | 1750# Brake Drum 10" 5 - 4-1/2 Bolts

64

791801 | Dust Cap 1.98 Bore

Brake Assembly |

Please note: brake parts are not avail-

able from EMB Mfg. Brake part numbers

here reference Dexter Axle brake as-

semblies and are available from your

local auto parts dealer. All brake repair

and maintenance should be done by a

Item Part No. Description
291718 Electric Brake 10x2-1/4 LH (shown) 1
291719 Electric Brake 10x2-1/4 RH 1
1 036-019-10  |Backing Plate Assembly 1
2 047-019-05  |LH Actuating Lever Arm 1
2 047-020-05  |RH Actuating Lever Arm 1
3 005-067-00  |Washer 1
4 027-005-00  |Wire Clip 2
5 046-009-00  |Retractor Spring 2
6 K71-047-00  |Shoe & Lining Kit Contains: 1
#040-017-00 |Primary Shoe & Lining 1
#040-021-00 |Secondary Shoe & Lining 1
#049-002-00  |Shoe Hold Down Pin #8 2
#046-077-00 |Shoe Hold Down Spring & Cup 2
7 043-004-00  |Adjuster Assembly 1
8 046-018-00  |Adjusting Screw Spring 1
9 K71-104-00  [Magnet Kit Contains: 1
#042-140-00 |Magnet (green wire) 1
#027-009-00 |Magnet Clip 1
#046-080-00 |Magnet Spring 1
10 046-007-00  |Adjuster Slot Plug 2
11 046-016-00  |Wire Grommet 1

qualified mechanic.

Page 10 of 46

For threaded parts installation, refer to the torque charts in this manual.

Rev # 230218



CR by EMB Mfg.

N\

N

1061T120CR70D.TDRevB1PartsManual_Oct-2017

)

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

9 | ONg/E x.8/6-1 xB1d ,Z 'Uojejos| | 7£66./Z Ll
| | @0 .91/¢) ‘dweiy esoH aignog | ¥9¥6/7 9/
| JF/E X ON9L/G Yog ebueld | 12197 Gl
L ZLEXONOL/G N 1oAY | /G627 vl
| 0GL X ONOL/G N 1oAY | 9662/7 €l
8 [ONSg/¢ Inuyoo ebuelq pejensss | 1£6z/7 L
Z ONS/G MN X007 XeH | 1922/7 VL
8 ONZ/L ‘N Y007 XeH | 1622/7 0/
8 W2/L-L XONZ/L ‘Hog xeH | GLGL/Z 69
L W2V X ONOL/G ‘Hog xeH | Gzzliz 89
| .6 X dejg punoig Jaddod | ¢€1/297 19
L | 0240 ‘wawpap pS duibug | L1 1ML90) 99
Z ableT ‘ped Jojejos| | 1115190} 9
Z IlBWS ‘ped Jojejos| | 0v1S190) 9
fjo uonduosag [ oN Hed | al WOg

pseg yue] buioald

pnoJys

abpup) aulbuz

Page 11 of 46



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

C g5 @©
()
o = (]
=58 Reg2E- LD
g:: 835'50"55
s w X N5
L o S5 o2R7T .
—'
~A So2 || =838 5
,/ Q . -0 0 N Oou
: gﬁgﬁ 5ES0, T 509
_ ,"/ O>q)3 _mwemﬂ,wo
2% |/ c (o] 0=
/"V E ;(U » N L 3‘_=
-G T o TP -]
3P (N 5s52=||<88gBg03
N S \-o—_Qq)Q a;.:E._:s:o
VLA L 295|| EEEDo 6 N
el B ¥ occllSE55®0 9
s -0%5l|Zzs¢8 g
[ i Z a0l
I\ Y%
1 ‘=‘.. =
1 '/ %
i
RN ’.y.; g \D—— . \
\ e || — g/ N 9 r' \
Al ] N f
J = I SO
A d i) N N
/ ) A' ?
4 i H
B\ = by VA4
@\ \ _"
"‘(‘",5. . I
& }.i'\\\ o
S Iy N
| @
.l/"_“[
— > ——D
9]
=
el i
Sl o] w| 2
Lol gl | B
wn|le| ] 8| o
w= | =] S| 2] @
=[5l Y| o
2l =| €| 3
I EIEE
Q.DEK'E
() =1 8| 2
< o
o [ M| =
©| =] ©of| O|=
S EEEEE
C =| =| 8| Bl=
L a|l <ol x|O
I | 9|
23| 8| alx
=) 9] | 2|3
ol o] 8| 9|
4 B=1R=1R=1E=1F]
< R<1R=1E=1R=]
al = = o] =9lo
o| o] &f o|®
njluwm| V| wun|-d
NI ES
HHHHI
2
Ol—|—|—|o|o|o|—]|—]|—|= |||~~~ |||~
o
als5
S|R
e
35|19
o 2l&
= = :\E-c
4 @ S NS of |gl2]E|E
17} =lS)e S| [ElZ]| 2|8
oz P e Y N D= B S R s s
AR EEREE AREEEENEE
(@) o s|=|1X (RN Elx =|gl=| <|E)1=2|0o
_ |- IIFQ:EOK_U\U‘__Cﬁ %x|O
AR bl Aol D S ERIEKR AR =
od ot M 1 Bl el Bl et Bad 171 e Bl 5 £ B s e Y S s
S B R RE SRR E R R EE
al| [[Z5E1Z1E18 1515|125 2 55 5l 8l 2 sl e
o HEEIM A B S EEE SR E R EE S EE
A R E R HE R EESE
[l = = L et e S P b R E il Bl e e
(4 o S =1 el 1 1 B B Y =) =) o o e 1 e R S
O al o3| =] x| x|Z| 2l8]s|2] x| x|=| 1= x| 2|ala
vlS|ololo|lo|lolcl2BlslS|lololol=lgalo|lolS|S
(=] = [=1 54 = = f (7] = [77] R [ = o = ] 1] =1 £75) ] e f Bod o
()
<
Ol 12185855z [2 238|825 88)8|2 s
(020 I =] Ced [ e Rand [ ford o I e - hnd ] B o od R A 1R S
c o o Ao A N NS N = I R e N NN N N NN N R
L o [NININ[N[NIN|S[N[NININININININ[N|N|N|N
a
=
OOFNU)VLDCQI\WQOFNO’)VLOCQI\
m|o 1 B B B A R B A A A k) 531 k=) 0

Page 12 of 46

For threaded parts installation, refer to the torque charts in this manual.

Rev # 230218



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

[ S

S e 1

[1: = e e (]

.G ‘ded ssaooy GZEL67 191

.8/G X ONOL# ‘MB10S BuIyoe|\ 21£8.7 99}

JFIE X ONP/| ‘MBI0S BuIyoe 10£8.Z 591

J7/E X ONS/E )jog ebue|4 €619/7 9l

_ W/l '19ysepm 3vS LL18lZ €9l
! 0G) X ON8/E ‘INN 1oAYy 8562.7 291
g DN/} INN %007 XeH 112212 19}
! a334lem jo4uod 02997 09}
¢l .z/-z 'dwei anp paziaqany 928297 651
| J0/L ‘dweld aiip paziaqany 618297 861
l dig Bununol yosinaq 918297 1G)
L [01924Z ‘Alqwessy oy ejoqny) 0197 961
! 019/Z ‘xog [04u0) duibu3 €-019/Z GG1
! JuswploM PoIYS BpIS YN [ #rLML90L Gl
! lanod deg Jojeipey [ /6211901 €5l
! GOSGIA enog aulbuz | GZT11L904 51
! udaI0g Jusp auIbug | 211901 LGl
Z QI ‘Jaysepm GzL NIa 288117 05}
Z WWOZ X GZ'LXQIN }og XeH 05}.1/7 6l
fo uonduaseq |Jaqunp Med | alNog

aoZyd - pnoiys auibug

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 13 of 46



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

Vo

B3%s----

R U

L .G ‘de) sse00y | GZee6Z €9}
¥ JF/E X ONS/E ‘og ebuel4 | €£19/7 291
i Janog deg Jojelpey | /6211901 19}

L 150G1A “8nod subuz | ¥91M190) 09}

| [Juswpiapm pnouys apis yonio | L9LMLI0L 651
¥ [ .8/ X ONOL# ‘MaIog aulyoel | z1£8/7 851
L | ub/€ X ONp/| ‘MBS BUIYoR| 10£8.Z G1
vl JbIE X ONS/E ‘Hog obuels | ££19/7 961
[} W/l ‘19ysepm 3vS LL18/Z GGl
b 0GL X ON8/E INN Ny | 8562/Z Gl
L N/ NN %007 XeH 112227 €61

i @33duew ‘osuod [ 40799 251
i dio bununoy yosineq | 918297 1Gl
I} Alqwassy emoiyL ejoany | z-809.+Z 051

i xog [04u0Q auibuz | 1-809/7 6yl

i usaI0g Jus/ subug | 88211901 8yl
fp uonduosaq | "ON Hed | al W09

alLoZyd - pnoiys auibu3

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 14 of 46



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

¥ ANOL# ‘INN 007 X8H 0227 Ll

Z .l XONOI/G Yog abeused §229/7 G/l | [edoas .1 X ,2/L ‘uid yoye buuds 102817 0Ll

¥ /€ X ANOL# 'SOH4 £026.7 Ll ! JUsWP[dA\ USBI0S Jojelpey | /¥LMLI0L 691

8 0G) X ONB/E ‘INN 1oAYy 85627 ell | [;uswpiap jsued usasog Jojeipey | €yLMLI0L 89}

Z ON9L/G ‘NN %007 XeH \22217 ZLl V| .09XNad3 .8/6 ‘dusioyieam | 11141901 191
J5T) uonduosaq |Jaquinn Med | Al NOg [5T) uonduosaq |Jaquinn Jed | al NOg

/

doZyDd - Pnouys g 100Q 1ojpIpDY

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 15 of 46



CR by EMB Mfg.

1061T120CR70D.TDRevB1PartsManual_Oct-2017

D

Z ON9L/G NN %007 XoH 1222127 ol

V| .89 X Iad3 .8/G ‘duisieyieam | 20141901 69} ¥ ANOLE INNYOOTXeH | ¥022/Z 91
z .l XONOL/G Yog obewe] | 6zz9/7 891 L [edons 1 x,z/L ‘uid yore7 buuds | 202817 €91
¥ JIEXANOLE 'SOHA | £025.Z 191 i JuswWp[eAA UsBI0S Jojeipey [ £91ML90L 291
8 0GL X ONS/E ‘NN 18Ny | 8562.7 991 | [Juswpiepm [eued usalog Jojeipey | 0911901 191
uonduosaq | "oN Med | al NOg 51} uonduosaq | ‘oN Med | dl WOg

@)

D

dl0Z¥D - PNOIYS 3 100Q JOJPIPDY

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 16 of 46



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

| ONP/I ‘INN %907 XaH Lcelz 16l

| J2/1 ‘dwerd alip pazueggny 618¢9Z 06/

| 019/¥Z ‘9|09 MOLSAQ Juej00) ¢-019.vZ 16l | |2I9ex00|ped ‘YdjeT s|pped SsajulelS 80¢81Z 68/

14 062 X ,ZE/G 1oAY pesH awoq 90€6.Z 96/ 4 W/1-C X /| ‘9BUIH uonoL4 €0181Z 88|
0l 0GZ X .91/€ 1oAY pesH awoq €0€6.Z g6l | J18p|OH 8[}10g MOJLBAQ JUBJ00]) 85¢11901 18|
| W7/€ X ONP/| ‘M3IOS SUIYOB 10€8.Z ¥6l | 100(J $S890Yy SoUBUBJUIEN 65211901 98|

4 .8/G X ON9L/G ‘}jog abeled €29z €6l | .S/ X ,8/G INAd3 ‘duisiaypeap ¢L1d1901 a8l

2| ON9L/G InusooT ebueld pajessss 12S¢lZ 4 | ajeld auIS ydjeT GeC10901 78l

J3T) uonduosaq | JaqunN yed | al nog J3T) uonduasaq |1aqunp ped

aozyd - looq ss922y auibug

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 17 of 46



CR by EMB Mfg.

1061T120CR70D.TDRevB1PartsManual_Oct-2017

—cwEU_w>> PNOJYS 8pIS Yoo

JI€-Z 'UoJeT Meiq Uonoy ISim |

Gle8lz

181

lL5051A

Jano) auibug

}
| [el9eo0iped ‘yojeT s|pped sss|uiels 802817 081
14 062 X.Z€/S 18Ny pesH awog 90€6.2 881 4 W711-C X /), "9BUIH uopoL €01817 6.1
g 88} X.Z€/G 1oAY pesH awo( G0€6.Z 181 | 0197 '8)0g MOBAQ Juej00] | Z-0L9/vZ 8.1
0l 062 X.91/€ 18y pesH awoQ €0€6.2 981 } 100 SS890Y Jaues|] Jly | G91M1L90) L1l
4 «} X ON9} /S }Jjog abeuled 14414 a8l } 100 $S900y 8oUBUSIUIEIN | 6821190} 9.1
4 481G X ON9} /S Jlog abeled 44414 v8l } JSp|OH 8|0 MOIHIBAQ JUBJ00] [ 8GZ11901 Gl
Z | ON9L/G InuxooT abueld psjelsss X414 €81 } W} XINAd3 .8/S ‘disiauieap | 80141901 vLl
| G| 2817 10} Ydjed 912817 43 } djeld SMIS YaleT | GEZ10901 €Ll
i) uonduosag | "oN Med | QI NOg Ao uonduosag | "oN Med | @l WOg

alozZyd - 100 ss220y auibugz

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 18 of 46



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

Us810g JUBA BuIBuT

e

_:mEv_m>> [aued U88.0g JojeIpey

S — ...o

_mom_ A ‘4807 suibug

D--meenmeee ok

6 J7I€ X ONB/E jog abue|4 €€19/7 00¢
4 J1€ X ONY/| Jlog abue4 111917 661
8 Jb/€ X ANOL# ‘SOHA £025.Z 861
€ 0G} X INS/E NN 1oAY 896¢.Z L6}
8 ANOJ# NN %207 XaH v02¢.Z 961
3 Zhd4 X 2L dIN ‘ded s}l ¢0€557 961
l Zld4 U84 sjejnoned 106597 v61
l 2180 dIN X DIFN ‘06 MoqI3 314574 €6}
| Z10L dIN X DIPI ‘Jublexs [\ 44%°74 e6)
Z |aons .1 X2/} ‘uid yoje] buldg 102817 16}
} pnoiygs suIbuz ‘Juswpipm | 9yIML90L 06}
L | .89 XINOdT .8/S ‘dUisioupeam €1141901 681

uonduosag |JaquinN Jed | al KOS

doZyDd - SPIS Jup]-pnoiys suibug

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 19 of 46



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

Us8.I0g JUs BuIBug

o4

_.Soﬁ A ‘19A07) auibug

8 J7/€ X ANOL# ‘SOHA €0¢8.Z 002
8 4NOL# INN %007 X8H ¥0¢¢LZ 66}
Z |04 .1 X2/} ‘uld yojeT budg L0¢81Z 86}
6 JPI€ X ONB/E Hog abue|4 €€19.7 16}
4 JF1€ X ONY/| Hlog abue|4 11917 961
€ 061 X ONS/E ‘NN 18Ny 896¢.Z 961
l Zhd4 X2l dIN ‘deg syl ¢0€95Z V6l
| Zldd 4e)i4 ajenonled 106697 €6}
} 2180 diN X DI ‘06 M0q|3 €ay1 67 26l
} 210l dW X DIPW ‘ubess | zovylsz 16}
L | .99 XINad3 .8/S ‘disianesm [ 014190} 06}
| pnoJyg aulbug ‘Juswpiapm | 291M190) 68}
Ao uonduosaq | "ON Med | al WOg

Oo------4

dl0Z¥D - SPIS Mupl-pnoiys suibugz

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 20 of 46



1061T120CR70D.TDRevB1PartsManual_Oct-2017 CR by EMB Mfg.

Pivoting Tank Base

BOM ID | Part No. [ Description Qty
77 1061W145 | Weldment, Tank Base 1
78 1061W148 | Weldment, Pivoting Tank Base | 1
79 10225208 | Rotor Hood Slide 3
80 1061250 | Battery Box, CR70 1
81 271112 Hex Bolt, 1/4NC x 1-1/4" 3
82 272211 Hex Lock Nut, 1/4NC 4
83 272251 Hex Lock Nut, 1/2NC 1
84 272531 Serrated Flange Locknut, 3/8NC| 4
85 272955 Rivet Nut, 1/4NC x 165 2
86 272958 Rivet Nut, 3/8NC x 150 3
87 273211 USS Washer, 1/4" 3
88 275211 FHCS, 1/4NC x 7/8" 3
89 276111 Flange Bolt, 1/4NC x 3/4" 2

Engine Slide Base, CR70

BOM ID | Part No. | Description Qty
97 1061L167 | Tank Door Hinge Rail 1
98 1061L179 | CR70 Toolbox 1
99 1061W167 | Weldment, CR70D Tank Shroud| 1
100 271307 Hex Bolt, 3/8NC x 3/4" 2
101 7272231 Hex Lock Nut, 3/8NC 5
> 102 272511 Serrated Flange Locknut, 1/4NC| 3
1 S 103 272958 Rivet Nut, 3/8NC x 150 5
. L = 104 276133 Flange Bolt, 3/8NC x 3/4" 3
\ i 105 276214 Carriage Bolt, 1/4NC x 5/8" 3

Weldment, Tank Base

Poge 21 of 46 For threaded parts installation, refer to the torque charts in this manual. Rev # 230218



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

¢ |BupiooT . p/g X ON9L/G ‘MeI0S BulyoRp | 61£8/7 Ll
3 ONO9J/G ‘InuxooT ebuely pejeuss | 126z2/7 9Ll
! ajeld S Juswpedwo) Yue] | 6211901 GlL
| V00055 ‘Mepeg | 602g6Z vl
! 1€ X ONg/¢ ‘Hog ebue4 | €£19/7 il
Z JJI€ X ONp/L ‘Hog ebueld | 1119/Z 2l
g ONS/E N YOTXeH | 1622/2Z i
¢ JJIE X ONS/E Nog XeH | L0€1/7 0Ll
! ONIL/G X Wwo| ‘piS |leg | 80ZvEZ 601
! 0,40 ‘pnoiys yuel | ZyLML90L 801
! 0,40 xog Alepeg | 05211901 101
uonduosaq | "oN Hed |l WOg

|qWIBsSY Jue] olinelpAH mww_
\ Juswpiom sisseyd Q0L |

~
~
~ 2
N

P 7
0,40 ‘eseg
opIIS BuIbuz

Alquiassy pnoays / Jqupj

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 22 of 46



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

Hydraulic Tank Assembly

Top / Front View

BOM ID | Part No. | Description

118 1061W113 [ Hydraulic Tank Weldment

119 751181 Straight, MHB x MP 1212

120 251192 Socket Plug, MP 08

121 751463 Straight, MJIC x FP 1012

122 755101 Suction Strainer, MP20

123 255403 Filler Breather Cap x 400um Locking

124 755908 Level Thermometer, 1/2NC x 5"

125 272958 Rivet Nut, 3/8NC x 150

126 278303 Machine Screw, #10NF x 1/2"
Hydraulic Tank

%

Hydraulic Tank
Bottom / Back View

.
e,
..
..

Page 23

of 46

For threaded parts installation, refer to the torque charts in this manual.

Rev # 230218



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

Top / Front View

Fuel Tank Assembly
BOM ID | Part No. | Description
127 1061W156 | Fuel Tank Weldment
128 1060A140 | TIPS Diesel Fuel Cap, Tethered
129 1060S103 | Fuel Pickup Tube
130 1060m103 | Custom Adapter MP08 x FP06
131 751189 Elbow 90, MHB x MP 0506
132 751192 Socket Plug, MP 08
133 751226 Straight, MP x FP 0806
134 272958 Rivet Nut, 3/8NC x 150
135 793112 Fuel Gauge, Grommet Mount x 18"
136 793115 Fuel Gauge Grommet for 2931 13/
(129 Van
Fuel Tank

_

%

>

e ST

Fuel Tank
Bottom / Back View

:

Page 24 of 46

For threaded parts installation, refer to the torque charts in this manual.

Rev # 230218



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

0,40 ‘Pnoiys yue|

14 062 X.ZE/G 18Ny pesH swod 90€6.Z Lyl
4 «} X ON9J/G Jjog abele) G229./Z vl
& ON9I/G ‘INN %907 X8H Veeelz Gyl
} [sq19G X.51°€ X ,G9'6 X Wwg ‘Buldg se9 60¢v€Z 44
) ON9I/G X wwQ|, ‘pnis leg 80¢veZ (44
} ,91/6 Bnid 80H duseld Gl661Z (44
) U0je S|pped S|qeXd0|ped SS 80¢81Z 34
} Joogyuel | 9LIMI90L ovl
) W2 X NAd3 .8/G ‘dujsiayieapy | 90141901 6€l
} A5G X .8/G ‘duysioupeam | 0141901 8¢Cl
) uondudsag | "ON Med | al Nog

Alqwiassy 100Q up]

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 25 of 46



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

Discharge Chute

BOM ID | Part No.

Description

197 1060W127

CR100 Discharge Deflector

198 1060W129

Latch Release Weldment

199 1060W145 | Deflector Handle Weldment
200 1061W107 | Discharge Chute, CR70
201 1060L198 | CR100 Hood Capture Ring
202 1060L340 | CR100 Spacer Ring

203 10605111

Discharge Thrust Bearing, Wide

204 10605112

Discharge Thrust Bearing, Narrow

205 219321 Grip, 1" x 5"

206 219914 Plastic Pipe Plug 1" OD

207 229204 Grease Fitting, 1/8NPT x 45
208 731305 Spring 5/8 x 3" Medium

209 731403 Spring 27mm x 178mm x 0.105
210 211217 Hex Bolt, 5/16NC x 1-3/4

211 272221 Hex Lock Nut, 5/16NC

212 272231 Hex Lock Nut, 3/8NC

213 275552 Shoulder Bolt, 1/2 x 5/8

214 276231 Carriage Bolt, 3/8NC x 1

Rotor Housing Front

BOM ID

Part No.

D

235

718210

Spring Pin 1/2 x 1" Stroke, No Pegs

236

762819

Rubberized Wire Clamp, 1/2"

237

762821

Rubberized Wire Clamp, 5/8"

238

762822

Rubber Grommet 3/4 x 1/4

239

762823

Rubber Grommet 3/4 x 1/8

240

272211

Hex Lock Nut, 1/4NC

241

272752

Machine Nut, #10-32NF

242

772959

Riv-Nut 3/8NC x 312

243

775203

FHCS, #10-32NF x 3/4

244

278301

Machine Screw, 1/4-20NC x 3/4

Page 26 of 46

For threaded parts installation, refer to the torque charts in this manual.

Rev # 230218



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

IeJaq ajluy| Jobpa s8g

lleyog a4iuy Jobpa]

¢ Z/\ ‘1aysep jel4 151617 9z
¥ ONZ/L ‘NN %007 X8H 152217 Sve
Z 819 p/g-L X ANZ/L ‘N0 XeH | 896./G1/Z T
} 186pa7 z9xg B4y | ¥0zZINZ10L W
z JIE ‘18Use 1e|d VLVELZ Gez
Z 8/G ‘18ysepn jeld 191€/7 eT
8 Z/L “Jeysepm jel4 1G1E.7 %4
} ONP/E ‘NN %007 X8H V12217 454
i ONS/G ‘NN %007 X8H 192217 1€2
Ll ONZ/L ‘NN %007 X8H 152217 0€Z
] DNB/E ‘INN %007 XeH 162217 622
} 0L X ONS/G ‘Hog XeH |  Z991/Z 822
9 Z/L-L XONZ/L Wog XeH | §IGL/Z 122
¥ p/L-L XONZ/L Wog XeH | ZI§L/Z 92z
L L XONZ/L WogxeH [  0161.7 Y44
L L XONg/E HogxeH [  01€).7 122
L W5 X} ‘dug 128612 344
L [0240 Juswpiap punoy o} aienbg | 0rLMLIOL 444
L BuisnoH Jaddn 049 | 80LML90L 44
L[ 0240 ‘luswpjap BuisnoH JemoT [ 90LMLI0L 022
i 0,40 ‘8jeid 8IL 100y | 26171901 612
i 0,49 ‘doyg uoneioy | zyL 11904 8l
i 00140 '1oxeaig Bim] | €0LM0901 LT
Z 80BUIBJU| 8INS0|) POOH | 821090} 912
L buimeg Jebpa ‘abnes | 69212101 Gle
51} uonduasaq [ "oN Med | al W09

Ipay BuisnoH Jojoy

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 27 of 46



1061T120CR70D.TDRevB1PartsManual_Oct-2017 CR by EMB Mfg.

Rotor Interlock Latch

BOMID | Part # Description

243 1056M115 | Spacer, Shredder .580
245 1060L281 | Interlock Handle Base LH
246 1060L281H | 1060L281 Mirror

247 1060L282 | Interlock Early Warning
248 1060L287 | Rotor Hood Safety Latch
249 1060L328 | Interlock Tip

251 1060L330 | Linkage

252 1060W256 | Interlock Engage Handle
253 719321 Grip, 1" x 5"

254 731401 Spring 3/4 x 4" Heavy
255 271112 Hex Bolt, 1/4NC x 1-1/4
256 271312 Hex Bolt, 3/8NC x 1-1/4
257 271315 Hex Bolt, 3/8NC x 1-1/2
258 271317 Hex Bolt, 3/8NC x 1-3/4
259 271622 Hex Bolt, 5/8NC x 2-1/4
260 272211 Hex Lock Nut, 1/4NC
261 272221 Hex Lock Nut, 5/16NC
262 272231 Hex Lock Nut, 3/8NC
263 272261 Hex Lock Nut, 5/8NC
265 273131 Flat Washer, 3/8

266 773161 Flat Washer, 5/8

267 273171 Flat Washer, 3/4"

268 275572 Shoulder Bolt, 3/4 x 3/4
269 276111 Flange Bolt, 1/4NC x 3/4
270 276522 Eye Bolt 5/16NC x 2

ty

BNEI LN LS BV K0 RSN EN ] 123 B B DY BRN DO PR N B BN BN Y B B N XY )

Part No. | Description
277 1061W255 | Interlock Clutch Weldment, CR70

278 1060M106 | Interlock Roller 9
279 10601279 | Interlock Roller Head 18
280 232601 Die Spring, 1/2" x 1-1/2" Red 9
281 Z71378G8 | Hex Bolt, 3/8NF x 2-1/2 Grade 8 | 9
282 272232G8 | Hex Lock Nut 3/8NF Grade 8 9
283 274122 Set Screw, 5/16NF 1

Poge 28 of 46 For threaded parts installation, refer to the torque charts in this manual. Rev # 230218



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

) JZ/) ‘dwed auip peziaqany 618¢9Z 152

) /€ X ONOZ-7/| ‘M3IOS SUIYOE} 10£8/Z 69¢ ) £XZ/LX7/| ‘hoy £€989¥Z 95¢
8 8 8pel9 y/}-z X ONz/| '}log ebewse) | 89¥1529/7 89¢ ) yold ,G/'z) ‘aneays g, a|gnod ¢0.1vZ [Si*14
) /€ X AN9L/S ‘SOHE 16€6/7 L9C } alog g ‘Bulysng ) [A%1374 1414
14 4NS/E ‘M3IOS 183 iz 99¢ } .0/ X .4, papueg 8|qnoq 19¢vZ £4¢
) ONP/) ‘MaI0S 183 LvlZ S9¢ & LdNg/| ‘Buniiq esesis 10¢6¢Z 2S¢
) 91/G "Jaysem Jeld clelz ¥9¢ 4 .2 Jun 8bue|4 Jejjoy [eousyds Y4514 114
& 4N81-91/6 ‘NN Wer sseig 18€¢/7 £9¢ 2 0/49 1o%oeig bupunojy Josuss | 61171904 0S¢
8 8 9peI9 ONg/L ‘INNMO0TXeH | 8916¢2/7 A4 14 0/40 Junopy Buueag ‘190eds | 81171901 124
) ONP/L ‘INN %007 XoH (54 4¥4 19¢ 14 10j0y 791Xg ‘auy MdS [ £0ENESOL 174
8 819 8/ X ANgZ/L Wog X8H | 89Z/S)/Z 09¢ ) 180D Jojedlpuj uonejoy | z01S1z0l YA
€ Z X ON9L/S ‘)jog XoH 0¢¢cllz 65¢ ) 0/40 ‘10j0y | GOILML90L 9C
| [pea7,89 yum Josuag dnyold @335!IIB| 012997 85¢ } 0£49 007 J0j0y [eBnyuaus) | G1LYL90L 174
J3T3) uopnduosaqg |uonduasaq | al mog J3T3) uonduosaqg |uonduasaq | ar mog

Alquiassy 1ojoy

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 29 of 46



CR by EMB Mfg.

1061T120CR70D.TDRevB1PartsManual_Oct-2017

[uewpiom sisseyo o2y

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

} 8080 SYOW X DIFIN ‘06 MO | €697 | 9l

% 9080 GMOW X DIPW Jublens | 6v915Z [ GLE

| 8080 BHOW X OIrN ‘WbBleAs | ev9lsz [ wie

} 808080 XOIr4 X DIFN X DI '89L | €6516Z | €lE
Gl JPIE XONS/E Yog ebueld | e€19/7 | zig
9 J7/E X ONp/L Jog ebueld | 1119/7 he

L 0G) XONS/E INNJen | 8g6z/z [ Ol

8 G9) XONp/L NI | 6G6z/z [ 60€E

[ ONQL/S N Yoo XeH [ Lezziz | 80

% W7 XONQW/G ogxeH [ ovzhiz [ s0¢

| [Wd99 X 10SdOMd wapuel 90 “aAleA joods ajbuis | 805967 | 90€

} aseg-ang piays Jejdnod | 9921190} 50¢

} PIeIYS Jieg 024D [ #921190} +0¢

} aseg-qng pielus Jieg | £92711901 €0¢
_oEo Jusuipjap Buisnoy Jomo } PlaIyS Jlog [9sald 0,40 | 19211901 20¢
[ 12009 8s0H [ 16171901 10¢

} plaIYs Jaidno - ainespAH [ 06471901 00¢
5 uonduosa@ [ “oN Med [al wog

pnoiys Asjind

Page 30 of 46



CR by EMB Mfg.

1061T120CR70D.TDRevB1PartsManual_Oct-2017

L | wuswpje JaddoH ule 0,40 | Z0LMLI0L 90y
Z ol/e ‘udyae1| ollzlz S0y
Z pIE-Z X g/G uidyudor | 1111z Y0y
z ZXONp/) ‘Hog 8bewed | ¢179/7 €0y
L | v/ X ONOZ-v/| ‘MeIog Bulyoel | 10€8/Z 207
! W0/ ‘dWelD aulp pazueqany | 618297 L0y
! BAlBA JOIIRY 10A08801) | 109957 00
! ¥0¥0 XOIPd X AN 06 Moqi3 | 26157 66€
L | 707070 DIPW X DIPN X DI ©8L | 88¥1SZ 86¢
Z LdNZ/L XOIr 8# | zvwlsz 168
! ddv/L X diNz/L Jeonpay | 7zz)6Z 96¢
! ZLEXONOL/GINN-NY | 2S62.2 GBS
! 03eQ Hundol | 106117 B¢
! ,91/11 dwej) 8soH ajgnoq@ | £9¥6/Z 3
! .0/} dwej) 8soH ajgnoq | 29v6.Z 76¢
! /e X ONg/E Hog ebueld [ ¢£19/7 16¢
Z ZLEXONS/EINN-NY | 69627 06
3 0G1 X ONS/EINN-NY | 89627 68
5 ONg/| InN®bueld | 1662/7 88¢
3 ONY/L INNYOTXeH | 1122/2Z 188
/ L XONg/L ‘Hog xoH | 0161/Z 98¢
! €XON9L/G HogXeH | 08z)./Z 8¢
! Junojy psen) abpug | 00£7€201 8¢
Ao uondudsaq [ "oNued [ aiwog
___Emn_ SABA mmm%m_

[leyoQq SAA
ssedAg 89S

MS3IA JODbg / doj 1addoH

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 31 of 46



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

| .¢/| dwejp 8soH 8|qnoq | Z9v6.Z 8Ly
2 /€ X ANZE-01# ‘SOH | £026./Z Ly
| ZLEXONIL/GINN-NY | /G627 oLy
[ ANZE-0L# INN 8UIYORW | 26/2/Z Gly
Z ONZ/L ‘INN %007 XeH \5z2lZ iy
Z Z/L-L XONZ/L Wog XeH | GIGL.IZ Ly
| ZXONOL/G HogXeH | 02¢g1izZ oLy
L [H1.6x"@0 ¢ xeumg/g Bundg uoisio] | zogeez Ly
L [HY .G X @0 ¢ x @img/e bundg uoisio] | 10££€7 0ly
| 904G , | X g/} Uld yoye] buuds | /0z81Z 607
| JusWpIBAA 18A0Q J8|0Y JamoT [ GZLALI0L 80y
5T} uopduosag | 'oN Med | al nog

Juswpiapn JeddoH ute 0249

M3IA woyog /juol4 19ddoH

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 32 of 46



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

Upper Roller Right Pivot Arm

Seal Kit for
#254201 Geroller
Motor, 315C4UE
SK MLHR-U/D,E

BOM ID | Part No. Description Q
304 1015L618 | Capture Washer 1
305 1022M218 | UC Motor Bearing Housing 1
306 1022W206 | Spring Yoke 1
307 1022W220 | Nut Handle 2
308 1061W103H [ Weldment, Roller Pivot Arm RH 1
309 212110 Latch Pin, 3/16 1
310 221903 Ball Bearing Insert 1-3/4" 1
311 227101 Fiberglide Bearing 1-3/4 x 2 1
312 729207 Grease Zerk, MP02 x 90 1
313 229302 Straight, FP x FPX 0202 1
314 229307 Elbow 90 MP x FPX 0202 1
315 229312 1/4" Grease Whip, MP02 x MP02 x 13"| 1
316 231501 Spring 2 x 7 Heavy 2
317 246594 Blind Chipper Key 1/4 x_1-1/4 1
318 751657 Elbow 90, MORB x MJIC 0404 1
319 251658 Elbow 90 MJIC x MORB 0810 2
320 254201 Geroller Motor, 315C4UE 1
321 271230 Hex Bolt, 5/16NC x 3 1
322 271515 Hex Bolt, 1/2NC x 1-1/2 3
323 272221 Hex Lock Nut, 5/16NC 1
324 272251 Hex Lock Nut, 1/2NC 4
325 274122 Set Screw, 5/16NF 1
326 279462 Double Hose Clamp 1/2" 1
327 279463 Double Hose Clamp 11/16" 1

Upper Feed Rolle

Upper Roller Left Pivot Arm

Upper Feed Rolle

Page 33 of 46  For threaded parts installation, refer to the torque charts in this manual.

BOM ID | Part No. | Description Qty
328 1022W206 | Spring Yoke 1
329 1022W220 | Nut Handle 2
330 1061W103 | Weldment, Roller Pivot Arm LH 1
331 229312 1/4" Grease Whip, MP02 x MP02 x 13"| 1
332 1015L618 | Capture Washer 1
333 212110 Latch Pin, 3/16 1
334 225204 4-Bolt Bearing 1-1/2" Bore 1
335 227101 Fiberglide Bearing 1-3/4 x 2 1
336 229207 Grease Zerk, MP02 x 90 1
337 229302 Straight, FP x FPX 0202 1
338 229307 Elbow 90 MP x FPX 0202 1
339 729311 Straight, MP x FPX 0202 1
340 231501 Spring 2 x 7 Heavy 2
341 271220 Hex Bolt, 5/16NC x 2 1
342 271515 Hex Bolt, 1/2NC x 1-1/2 1
343 272221 Hex Lock Nut, 5/16NC 1
344 272251 Hex Lock Nut, 1/2NC 4
345 274122 Set Screw, 5/16NF 2
346 279462 Double Hose Clamp 1/2" 1

Rev # 230218




1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

Upper Roller Assembly

See Right Pivot
Roller Assembl

BOM ID | Part No. | Description

347 1061W173 [ Upper Feed Roller, Spiral
348 1061W168 | Bridge, Guarded

349 10228208 | Rotor Hood Slide

350 276255 Carriage Bolt, 1/2NC x 2"
351 272251 Hex Lock Nut, 1/2NC

352 2762510 | Carriage Bolt, 1/2NC x 3-1/2"
353 272211 Hex Lock Nut, 1/4NC

354 214152 Roll Pin, 3/16" x 3/4"

355 275211 FHCS, 1/4NC x 7/8"

See Left Pivot
Roller Assembly

Lower Roller Assembly

BOM ID | Part No. | Description Q
356 1023W205 | Lower Feed Roll 1
357 229313 1/4 2
359 1022M218 | UC Motor Bearing Housing 1
360 221903 Ball Bearing Insert 1-3/4" 1
361 225204 4-Bolt Bearing 1-1/2" Bore 1
362 229207 Grease Zerk, MP02 x 90 2
363 229302 Straight, FP x FPX 0202 2
364 229307 Elbow 90 MP x FPX 0202 2
365 229311 Straight, MP x FPX 0202 1
366 246594 Blind Chipper Key 1/4 x 1-1/4 | 1
367 251657 Elbow 90, MORB x MJIC 0404 1
368 251658 Elbow 90 MJIC x MORB 0810 | 2
369 754201 Geroller Motor, 315C4UE 1
370 271515 Hex Bolt, 1/2NC x 1-1/2 2
371 272251 Hex Lock Nut, 1/2NC 8
372 274122 Set Screw, 5/16NF 3
373 2762510 | Carriage Bolt, 1/2NC x 3-1/2_ [ 4
374 276258 Carriage Bolt, 1/2NC x 1-3/4 | 4

Seal Kit for
#254201 Geroller Motor, 315C4UE
SK MLHR-U/D,E

Page 34 of 46

For threaded parts installation, refer to the torque charts in this manual.

Rev # 230218



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

Hoys ¢/1-€ 3qn [enuep £0996Z €8¢

« X 3|GBJ JENIIY 91 /] 011¢6Z 8¢

/€ X ONOZ-p/L ‘M310S ulyoe 10€8.Z 18¢

¥/€ X ONS/€ ‘)log abuej €€19.7 08¢

09} X DN8/€ INN-AIY 896¢.Z 6.€

ON9}/S ‘NN abue4 14144 8.¢

ONY/L ‘1NN %207 X8H V12clz L1g

0440 ‘pleng abpug | ¥0LM190) 9.¢

piBIYS 00|19 8AeA JeddoH | G0LTL90) Gl

AN~ |~ ]| |N|— |||~ | —

¥/€ X ONy/| ‘}iog abue|4 1119.7 [ZA%

J§1)

uonduosag | "ON Med | dl NO9

Buipnouys 190y 19ddoH

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 35 of 46



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

A,SSE |04ju0d

19]|01 988

€)
\\

8 | Z/1L X ANZE-0L# 'Mal0S Bulyoe| £0£8./7 9ey
L | /€ X ONOZ-p/1 ‘Me10S Bulyoe 10£8.Z Gey
L /€ X ONS/E ‘}log ebeuied £629.7 vy
¥ v/€ X ONS/E }log 8bueld £€619/7 eey
i JPIE ‘18ysep Jed VL1817 1434

i v/l ‘18ysep jeld LLgLZ Ley
2L ONB/E ‘INN uJ0dy L1627 0gy
8 ANZE-0L# NN BUIYdRN 251217 62
i ONP/E ‘NN %007 XeH V12217 8z
0l ON9L/G ‘NN %007 XeH 122217 12y
i ONP/IL ‘NN %007 XeH 1122z oy

i W2/} ‘dwerd alip peziieqany 618297 GZy
Z | ®oas .1 xz/1 ud yoye buudg 102812 vy
i Juswpldop BjqeL ped4 049 | LOLMLI0L 44

i 00440 JoAd [0AU0D poed [ 90£70901 244

| pien9 Youms pas4 00140 | 20£10901 L2y

| 8|pueH [0uod pesd |  £0ZSEZ0L 0zy

L | H1‘uswpiep dei siqel peed [ HOSZMZZO0L 6Ly

| [iuswplepm sieid deil siqel peed [ 0£zZMZZ0L 8Ly
G Jaydepy buuesg og-n | 8£5SSL0L Ly
i1} uoyduosaq "ON Med | al WOg

9|qp] po34

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 36 of 46



CR by EMB Mfg.

1061T120CR70D.TDRevB1PartsManual_Oct-2017

Rev # 230218

& 91/G “Jayse 1eld (443974 9%y | | dueg Buioinog ON Yoyms xoid €0vv9Z 144
v | Z/L X ANZE-0L# ‘MBIOG BuUIYde £0€8.Z SOy 4 b/l “Jaysem jeld WIELZ asy 4 8/l X p/€ JWwol9 Jsqqny €¢8¢9Z 144
Z | /€ X INOZ-p/| ‘MaI0g Bulyoel 10€8.Z 1214 14 0€) - ANCE-01# INN-AY ¥96¢.Z |14 } AnesH , X p/¢ bulidg 04394 444
} Z X ON9J/G Jlog 843 2¢89.17 (X214 14 4N8J-91/6 INN Wer sseig 19€217 314 } SYZ 2029 buleag |leg €0¢lez (444
€ ¥/€ X ON9/S ‘Jlog abelue) 34474 414 ) ONP/E ‘INN %007 XeH }18¢1Z esy } 4Ul JoNd 8seq |04u0] 001HD | G0€T10901 444
} | X p/€ 1log Jap|noys V19517 9y ) ON9I/L INN %907 X8H 349¥4 LSy } 00140 196BL | dnyjoid paad | $0£70901 344
4 «C/1 X 91/G iog Jepinoys (441 1v4 09y 14 ONIL/G INN %007 XoH 3444¥4 0S¥y } 00149 'pi7 xog Josusg | £0€70901 ory
¥ | .080°0 X 9L/G 'Jeysepmield 31d [444974 65 14 ONP/L ‘INN %007 XeH 13449¥4 5144 } 00149 ‘8jeld JUNON YoIMS | L0€T090) 6EY
} Jb/E “1oysem 1eld VL1E1Z (14 } ¢ X ON9I/L Nlog XeH (144774 144 4 Buiieag ‘buiysng | JESNSL0} 8Ey
€ [.£60°0 X 91/G ‘Jaysem jeld Jeqqny X439¥4 LSy } duleg Bupjuis ON Youms xoid G0v¥9Z Ly | | 001¥O Juswpiap J8say jusie@ | Z0EMO090L LEY

i) uonduosaq [ "oN Med | al NOg Ao uonduosaq | "oN Med |l NOg Ao uonduosaq

For threaded parts installation, refer to the torque charts in this manual.

ID}2@ |04u0) I9||0Y P34

Page 37 of 46



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

/9# qing Juswsoe|dal dwe- esusor] 10€19Z Aisneg 1ed | 502627 1ZA]
1un aoeydas pay ‘P/19 X ¥/1.Z B |eAO 201197 youmg Aiejes Aemeyesiq [ ¢1/167 YAS]
jun aoe|das Jequiy ,z dweT Jexiepy punoy 502197 HY 01X ¥/} T ‘©Yeig o1j09|3 | 611167 ¢LS
1un soe|dal pay ,z dweT Jexep punoy 102197 H1 01X ¥/} ¢ ‘@eig dujos|3 | 801627 1S

juawade|das

PEST ,89 UiIM Josuag dnxdld @33 ilIe | 012992 0/

uondudsaqg #1ed

@334li8] ‘jlo4u0) | ¥0299Z 699

d 3
i G R LR G duleg Buijuis ON YoIms xoid | 50v19z 896

D
soeig % &g% 3

pasn JoN

wing 3ybry -@ @ m- wing yo
& %
pasn JoN sbI el

duleg buioInog ON YOIMS Xoid | €0¥79Z 195

ssauleH saxelqd g siubiT 001 40/0240 | 011297 999

ssauleH alip 01607 0249 | 621297 G9¢

dwe asusor | 10€19Z Y99

Jequiy g dweT Joyiep punoy | §0219Z €95

pay ,g dweT Jaylep punoy | 102192 299

PaY ‘¥/1-9 X /4-2 Wb [erQ | 201197 199

e B S Y S Bl Rl Bl Rl Rl Al Rl Al Rl B

wdbg piojuely 3341183l ¥O | 805957 099

uonduoseq | #Med | alwosg

(€

Q& \V,\m

€
& =
€

SSOUIDH Buuip savpig pup spybin
3 SSOUIDH Buuip pasyi|ISu|

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 38 of 46



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

930 (@3asn
91 LON 7#)

® ®
SO _© /3

3OV4 JOLDINNOD WOUd MIIA

HOLIMS
{334 3SAIATY

HOLIMS
d33d aAmd

e
91

®
HIZQ\NLW_O @ @ Z%_O

JOV4 JOLOINNOD WO MIIA

240

1THM/NID
91l

LHM
91 1PADOS
INAER

1HM/Q3d
91

A1g
91
o

NdO
9l

d3divag SI SSINdVH 910N

1HM/a3d

N¥D e
¢ N4 2340 3A
AdION310S QIONT10S
@ amd EEPER oNR ()
nig 9L/SB
ol WYL
NSO 2007 (2)
91 T3A
91
THM/NIO
91 dWVL (z)
AOOY 240
91
¥18
9
NyO
91
A9
N a3y
ISP N\ 91
1SOd 93N Wao fw 1SOd 890
ose 1009 14
oN11vd ©3aN
AV MY AVId
oNI (1))
%M,M N
'®)
=/
d31dVv1S - SOd
XOd
TOJINOD d9 ey dIMOd XNV a3
OLay¥D Wao \ w 9
05z
Wao
e N3O fosis
"o ot &
1SOd 890
oow_ﬁo O © vm_m 10049 d3d
® O} 2N11vd SOd
A a3y
91 91

| §T1297# wpibpIg Bulim paayaju

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 39 of 46



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

Hose Parts List |

The Chart below is a complete list of hydraulic hoses for the CR70 Series. For information
on your model and its hose connections please review the hydraulic schematics on the fol-

lowing pages.

Part Number [Description Qty
729312 1/4" Grease Whip MP02 x MP02 x 13" 2
729313 1/4" Grease Hose, MP02 x MP02 x 16" 2
7252126 1/4" Hose, FJICO4 x 90FJICO4 x 34" 1
252127 1/4" Hose, FJICO4 x 90FJICO4 x 26" 1
752250 3/8" Hose, FJICO8 x 90FJICO8 x 23" 2
7252281 3/8" Hose, FJICO8 x 90FJICO8 x 68" 1
752282 3/8" Hose, FJICO8 x 90FJICO8 x 56" 1
752283 3/8" Hose, FJICO8 x 90FJICO8 x 75" 1
1061F101 1/2" Hose, FJIC10 x 90FJIC10 x 24" 1
1061F102 1/2" Hose, FJICO8 x 90FJICO8 x 44" 1
1061F115 1/2" Hose, FJICO6 x 90FJICO8 x 44" 1
1061F103 Suction Hose, 3/4" x 35" 1
1061F110 Fuel Line, 5/16" x 62" 1
1061F109 Fuel Line, 5/16" x 66" 1

Page 40 of 46  For threaded parts installation, refer to the torque charts in this manual.

Rev # 230218



1061T120CR70D.TDRevB1PartsManual_Oct-2017 CR by EMB Mfg.

56"(143cm)

AN
N
75N
N4/
%
N/
BN
;l
@
®
256508

—~ &
' &= D °
|
!.| | —
] | i éé
wl_
T 1A i
= D s
o =B
3 ég 8%
0 ~
o N
=
~N =
L3 N3
ol 8 ol = e
o3 0| L £
-~ NI & §§ o
0| & 5 — Q
NI 2 B A :c&
o= s |8 -
€ N = £
NE 5 X q|2 i ¥ e Qs
NS g o= NIR Tels] ol
| I = NI2 N £ s g
NS s Nig s
=
___D €
L = =)
; g g
= 23
S5
O X
e)
>
T
‘@@
: 3 4$>
=N\ £
| E§
b g
QE} gl
& )
FL
2E
. [
s| & o 5 ~ g N
9 S = = g
i e 98 B o e
- ol 2£% o = O N B8
ElFrFosE c c N =
=l a2 c c® i
cl §zc 2
oS58 8 Q Q
il BN (O] (@]
=l 2:5582%
o c£85%3 (wo19).5Z
— MTLo0 @ —
£[59259¢ éé 70731907 €§
L o ol
HKoLOXm
mzZsS0I

Hydraulic Schematic

Page 41 of 46  For threaded parts installation, refer fo the torque charts in this manual. Rev # 230218



1061T120CR70D.TDRevB1PartsManual_Oct-2017 CR by EMB Mfg.

CR70: Label Part Number & Designation List

Prt No. |Description CR70 CR70EU CR70D CR70DEU CR70TD CR70TDEU
794646 |CR70 Model # Decal (Toolbox) 1

794647 |CR70 Model # Decal (Engine) 1

7946215 |CR70 Feed Table Decal 1

7946111 |CR70eu Model # Decal (Toolbox) 1

7946112 |CR70eu Model # Decal (Engine) 1

7946201 |CR70eu Feed Table Decal 1

2946210 [CR70d Model # Decal (Toolbox) 1

7946209 |CR70d Model # Decal (Engine) 1

7946211 |CR70d Feed Table Decal 1

7946221 [CR70deu Model # Decal (Toolbox) 1

7946220 |CR70deu Model # Decal (Engine) 1

7946222 |CR70deu Feed Table Decal 1

2946207 [CR70td Model # Decal (Engine) 1

2946206 [CR70td Model # Decal (Toolbox) 1

7946208 |CR70td Feed Table Decal 1

7946212 |CR70tdeu Model # Decal (Toolbox) 1
2946213 [CR70tdeu Model # Decal (Engine) 1
7946214 |CR70tdeu Feed Table Decal 1
794115 |Fire Hazard - No Smoking 2 2 2 2 2 2
2794116 [Driveline - Arm Entanglement Hazard - Keep Hands Away 1 1 1 1 1 1
794117 |Flying Object Hazard - Keep Back 4 4 4 4 4 4
294119 |Hazard - Read Manual 2 2 2 2 2 2
794120 |Rotating Cutter Hazard - Keep Hands Away 6 6 6 6 6 6
794124 [Decal-Warning Hands 2 2 2 2 2 2
794127 |Ce Warning Rotating Part 2 2 2 2 2 2
294127 [Driveline - Hand Entanglement Hazard - Keep Hands Away 1 1 1 1 1 1
294143 |Noise - 121db Noise 1 1 1 1 1 1
794144 [Rh Rotation Decal 1 1 1 1 1 1
794145 [Lh Rotation Decal 1 1 1 1 1 1
794167 |Hydraulic Rupture Hazard - Keep Back 4 4 4 4 4 4
294207 [Entanglement Hazard - Do Not Climb In Hopper 4 4 4 4 4 4
294209 [Counter Clockwise Rotation - Round 1 1 1 1 1 1
794215 |Frozen Battery Hazard 1 1 1 1 1 1
794228 |Remove Ignition Key Caution 1 1 1 1 1 1
Z94235. |150mm (6.0) Max Material Caution Decal 2 2 2 2 2 2
294247 |CR Latch Label 1 1 1 1 1 1
794414 |Roller Feed Chipper - Feed Control Rh 1 1 1 1 1 1
794416 |CR100 Start Stop 1 1 1 1
794419 |Roller Feed Chipper - Feed Control Lh 1 1 1 1 1 1
794422 |Feed Control Lock 1 1 1 1 1 1
794423 |CR70 Intell.Max.Rpm Instructions 1 1 1 1 1 1
794424 |CR70 Rotor Lock 1 1 1 1 1 1
794426 |Grease 50hrs Label 7 7 7 7 7 7
294435 |Ulsd Label 1 1 1 1
794436 |Antifreeze Label 1 1 1 1
794621 |Protection Equipment 2 2 2 2 2 2
794621 |Intellifeed 1 1 1 1
7946217 |Right Side Discharge Chute 1 1 1 1 1 1
7946218 |Left Side Discharge Chute 1 1 1 1 1 1
794651 |CR70 L&R Chute Mid.Wallenstein 2 2 2 2 2 2

Page 42 of 46  For threaded parts installation, refer fo the torque charts in this manual. Rev # 230218



CR by EMB Mfg.

1061T120CR70D.TDRevB1PartsManual_Oct-2017

"19]eap pazioyine InoA wolj ajge|iene

| szevez | 6uvez | ouvez | | 9uvez | L9ivez | [venvez | owez | o1e subis Ajajes moN “palidde
Q Q aq 1snw subis mau ‘subis Ajajes

. 229) —GH—._ W W gfv— gfv— gfv— noyum paoejdal sued Jo o|qibaj|i
- Q Q ° _JaR_&mN s . awo029q ‘panowal ‘pabewep ussq
0L2v6Z |  oney subis Ajajes J| — ¥IGNINTY

144474

Vg T

133474

JJ Q]
N EN

LA

ke

ol
¥ | 7
a\

0.2v6Z

€0216Z

@ _uwm#mN L02¥6Z | 0zZLY62Z
@) 8 o

3
SYLY6Z i O

— | ey

(4447474 1434474

0"
(R
AR
~ < RN
R
® IR
PR

( —
AT

LTA 4474

WSLSAS TOHLNOD OINOHL1O0T 13

aza3adii3a.LNI

[ verivez | zoivez |

L
Mo

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

| apIs b1y - 1n0ADT [9qDT

Page 43 of 46



CR by EMB Mfg.

1061T120CR70D.TDRevB1PartsManual_Oct-2017

_ 1443474 _

9029¥6Z - AL0LYD
6029¥6Z - A0LYHD

" £0Z¥6Z _ 20zv6Z | 0ZLY6Z
¥o |

®©8 ¥ v

_nwmmgN 6162

| evivez

| | vevvez

0.2v6Z

°|

611762 | 0ZL76Z |

*JI8|DBP PBZIOYIND
INOA WIOJJ SID|IDAD 210 SUBIS
Alojps maN  paliddo aq
1snw subis mau ‘sublis Alojps
noyim poaopjdas spod o
a|qIBa||l sWO29qg ‘paAow
-al ‘pabowpp uUsdg d9ADY
SUBIS Afejos J| - ¥IGWINIY

C2
) | 5=

Vv

| swvez | sevvez | [ ivzvez | [ sievez |

| ] 15
ol

BY/BW G| =S 0

0.¢v6Z

L029v6Z - AL0LYD
0129¥6Z - A0LYD

L
%

| &3 NIZLSNA T TV

Z

| apIsS Y31 - 1n0ADT [9qDT

Rev # 230218

For threaded parts installation, refer to the torque charts in this manual.

Page 44 of 46



1061T120CR70D.TDRevB1PartsManual_Oct-2017

CR by EMB Mfg.

Label Layout |

wausesEn |
EQUIPMENT

TABLE BOTTOM

CR70D - 2946211
CR70TD - Z946208
CR70TDEU - 2946214
CR70DEU - 2946222

fA'| CLEAN OUT VIEW

Page 45 of 46  For threaded parts installation, refer to the torque charts in this manual.

Rev # 230218



1061T120CR70D.TDRevB1PartsManual_Oct-2017 CR by EMB Mfg.

Accessories |

#1012L269 LEDGER CLEARANCE
/ \ SETTING GAUGE
For CR70 Series
An easy and accurate way of setting the criti-
cal clearances between the ledger blade
and the rotor chipper blade.

#1012L269 \J

Page 46 of 46  For threaded parts installation, refer to the torque charts in this manual. Rev # 230218



	CR70 Diesel Variation Chart
	Bolt Torque
	Hydraulic Fitting Torque
	Wheel Lug Torque
	Frame Detail - Tongue & Jack
	Frame Detail - Front
	Frame Detail - Rear
	Frame & Fender Assembly
	Hub  Assembly
	Brake  Assembly
	Engine Carriage
	Engine CR70D & CR70TD
	Engine Parts
	Engine Shroud - CR70D
	Engine Shroud - CR70TD
	Radiator Door & Shroud - CR70D
	Radiator Door & Shroud - CR70TD
	Engine Access Door - CR70D
	Engine Access Door - CR70TD
	Engine Shroud-Tank Side - CR70D
	Engine Shroud-Tank Side - CR70TD
	Pivoting Tank Base
	Tank / Engine Shroud Assembly
	Tank / Shroud Assembly
	Hydraulic Tank Assembly
	Fuel Tank Assembly
	Tank Door Assembly
	Discharge Chute 
	Rotor Housing Front 
	Rotor Housing Rear 
	Rotor Interlock Latch
	Rotor Interlock Clutch 
	Rotor Assembly
	Pulley Shroud
	Hopper Top / Back View
	Hopper Front/ Bottom View
	Upper Roller Right Pivot Arm
	Upper Roller Left Pivot Arm
	Upper Roller Assembly
	Lower Roller Assembly
	Hopper Roller Shrouding
	Feed Table 
	Feed Roller Control Detail
	Intellifeed Wiring Harness &
	Lights and Brakes Wiring Harness 
	Intellifeed Wiring Diagram #Z62125
	Hose Parts List 
	Hydraulic Schematic 
	Label Layout - List
	Label Layout - Right Side
	Label Layout - Left Side
	Label Layout 
	Accessories

